
Lewatit® ion exchange resins for PFAS removal: Challenges and removal

Wilson Nova Ruiz, North America – Specialized Processing Manager

LANXESS Corporation, Business Unit Liquid Purification Technologies

March 7th, 2024



About the speaker and LANXESS LPT Team 

▪ Dr. Dirk Steinhilber – Global Technical Marketing 

Manager – Hydrometallurgy and Contaminants 

Removal – Cologne Germany 

▪ Dr. Zhendong Liu – Head of Technical Services and 

Business Development –

Americas – NJ 

▪ Dr. Kirtipal Barse – Drinking 

Water Segment Manager, 

North America – OH 

▪ Ryan Denys – Regional 

Sales Manager, 

North America – MI  

Speaker: Wilson Nova Ruiz Our Technical / Commercial Support 

2

▪Business Segment Manager for
[...]
6362 polishing, especially 

short-chain PFAS

Purified water

Activated carbon 

removal of natural 

organic matter

Purified water

Activated carbon removal 

of natural organic matter

Selective Lewatit® TP 108 DW 

Polishing, longest cycle time

lowest leakage

RO unit

concentrate

Lewatit® MonoPlus TP 109

Regenerable

1) 2)

Selective 

Lewatit® TP 108 

Polishing

07.03.202416



1. Wastewater hot spots

(PFAS influent: ppm-ppb range)

2. Groundwater remediation

(PFAS influent: ppt range)

Multi-use working 

filter with regenerable 

Lewatit® IXR

Once-through polishing 

filter with short-chain 

selective Lewatit® IXR

Activated carbon for 

natural organic matter 

(NOM) removal

Purified water

Activated carbon for natural 

organic matter (NOM) removal

Polishing through selective Lewatit® IXR optimized 

for extended cycle times and low leakage

RO unit

concentrate

Lewatit® IXR for further 

wastewater volume reduction

2)

Lewatit® IXR for 

final polishing

Purified water

1)

permeate

Required resins and filter arrangements 

PFAS selective Lewatit resins are present in various water flow sheets



Lewatit® PFAS resins

Lewatit®

TP 108 DW

▪ Very high selectivity to PFAS

▪ Especially effective against short-chains, e.g., PFBA types

▪ Not recommended for regeneration

▪ NSF 61 Certified for drinking water application

Lewatit®

MP 62 WS

Lewatit®

MP 62 WS Eco

▪ Medium selectivity for PFAS species weak base anion exchange resin, short chains regenerated NaOH

▪ Suitable for highly PFAS-contaminated waters such as point sources or aquifers

▪ Macroporous structure for improved kinetics, fouling resistance, and easier regeneration

▪ A high operating capacity and total capacity (≥1.7 eq/l), ideal as a pretreatment resin

▪ 24% greenhouse gas savings2 due to usage of ISCC2 Plus certified styrene in accordance with mass balance 

approach

NSF 61

Lewatit®

MonoPlus

TP 109

▪ High selectivity to PFAS species

▪ Macroporous structure for improved kinetics, fouling resistance, and easier regeneration

▪ Monodisperse resin bead size for improved hydraulics

▪ Optimum functional group hydrocarbon chain length for balance PFAS removal and regeneration

▪ High regeneration efficiency 70% methanol + 1% NaCl[1]

New

1 Deng et al. Water Research 2010, 44, 5188
2 Compared to standard Lewatit® based on fossil monomer (acrylonitrile/styrene).  ISCC refers to International Sustainability & Carbon Certification

07.03.202418

New



Pilot: PFOA and PFOS removal from ground water
Lewatit® TP 108 DW offers longer lifetime than competitor resin and

activated carbon

0

1

2

3

4

5

6

7

0 10,000 20,000 30,000 40,000 50,000 60,000 70,000

Lewatit® TP 108 PFOA and PFOS

GAC PFOA Competitor Resin PFOA

GAC PFOS

PFOA and PFOS removal pilot in ItalyOperating Conditions

Resin in Cl form

PFOS 61 ppt

PFOA 44 ppt

Volume 75 L

pH 7

SV 15 BV/h

Temp 20°C

Breakthrough > 1 ppt 

Throughput (bed volumes)

P
F

A
S

 c
o

n
c
e

n
tr

a
ti

o
n

 i
n

 t
h

e
 e

ff
lu

e
n

t 
(p

p
t)

07.03.202419



Interactions of PFAS with anion exchange resins
Strongest interaction between Lewatit® TP 108 DW and long chain PFAS

Strong interactions between

Lewatit® TP 108 DW and PFNA

Medium interactions between 

Lewatit® TP 108 DW and PFBA

Weak interaction between 

Lewatit® K 6362 and PFBA

Ionic interactionn > 1

CH3

H3C

H3C

H3C

CH3

F3C
CF2

CF2
CF2

CF2
CF2

CF2

F2C

N+

OOC

n

n

n

CH3

H3C

H3C

H3C

CH3

CF3

CF2

F2C

N+

OOC

n

n

n

CH3

H3C

H3C
H3C

CH3

CF3

CF2

F2C

N+

OOC

n

Hydrophobic interaction + -

07.03.202420



Full Scale System: Long lifetime of Lewatit® TP 108 DW 

even at high PFAS influent concentration

21

▪ Lead/lag: 200 cu ft resin in each vessel (8’x12’)

Drinking Water Production, Township NJ USA In Operation for 2 Years

Md 

Vessel

End vessel

Raw water, ppt

Sample Date PFOA PFNA PFBA PFPeA PFHxA PFHpA

Jan, 2022 10.1 67.4 0.6 0.8 1.3 11.4

Nov, 2022 16.7 114 0.6 0.9 1.9 12.6

Feb, 2023 21.3 162 0.9 1.3 3.1 17.5

Average 16.0 114.5 0.7 1.0 2.1 13.8

07.03.2024



Pilot: PA Township Installation

22

▪ Installed & started up on 10/12/2023 by LANXESS

▪ Lewatit TP 108 DW technical and safety sheets 

provided to the township

▪ Regular flow/totalizer checks by LANXESS personnel 

in cooperation with the township Control group

▪ Monthly effluent sampling of both columns

▪ DOD (CIV USN) approved paying for additional pilot 

samples analysis

▪ LANXESS – The Township arranged and paid for 

analysis using Eurofins using EPA Method 533 

▪ Flow rate was targeted for 750 ml/min, and was 

adjusted during each visit

▪ Influent and effluent pressures consistent (no head 

pressure build-up) 

Installation Design Criteria



Pilot: PA Township Comparative Results: PFAS

23

• TP 108 performed slightly better across all species and significantly better on PFOA @ ~ month 4

All values in ppt Column 1 (a competitor's PFAS resin, the incumbent)

Time

Estimate

d BVs PFBA PFPeA PFOS PFHxA PFOA PFDA PFHxS PFBS PFHpA PFNA 4:2 FTS 6:2 FTS

10/12/2023 0 429 80 174 1 210 24 35 8

10/18/2023 5567 <2 <2 <2 <2 <2 <2 <2 <2 <2 <2 <2 <2

11/27/2023 40346 48 55 <2 6.8 <2 <2 <2 <2 <2 <2 <2 <2

01/08/2024 82035 39 91 <2 44 17 <2 2 <2 6.5 <2 2.1 24

02/09/2024 106974

All values in ppt Column 2 (Lanxess Lewatit® TP 108 DW)

Time

Estimate

d BVs PFBA PFPeA PFOS PFHxA PFOA PFDA PFHxS PFBS PFHpA PFNA 4:2 FTS 6:2 FTS

10/12/2023 0 429 80 174 1 210 24 35 8

10/18/2023 5393 <1.9 <1.9 <1.9 <1.9 <1.9 <1.9 <1.9 <1.9 <1.9 <1.9 <1.9 <1.9

11/27/2023 38906 46 52 <2 5.4 <2 <2 <2 <2 <2 <2 <2 <2

01/08/2024 79843 36 81 <1.9 37 5.6 <1.9 <1.9 <1.9 3.7 <1.9 2 19

02/09/2024 104362



Pilot: Summary and Next Steps with Lewatit TP 108 DW 

24

▪ TP 108 DW performed 

slightly better than the 

incumbent competitor’s resin

▪ Flow rate variations were 

recorded

▪ Average EBCT = 1.8 min

− Compared to the current 

operation of 5.2 min EBCT

▪ Average specific flow rate = 

33.3 BV/hr

− Compared to current operation 

of 11.5 BV/hr

→ Much shorter EBCT, faster 

breakthrough and accelerated 

comparative pilot study

▪ Analyze one more data point 

for further confirmation

▪ Obtain raw water data (TOC, 

inorganic ions, TSS, TDS, 

pH, etc.) from the township

▪ Obtain more recent Short-

chain species concentration 

data from the township

▪ Is approval required by DoD? 

If so, submit data 

▪ Is approval needed by PA 

DEP? If so, submit data

▪ Timeline full-scale conversion 

(next change out date)? 

Summary Next Steps



▪ PFOA (feed) = 23.5 ppt;  GenX (feed) = 28.7 ppt

Pilot Trial in a River Water Project, USA PFOA and GenX Removal

▪ 20 BV/Hour -> EBCT = 3 min

▪ Competitor resin is a gel-type non-regenerable PFAS resin 

ND: non-detect

IX

Resins

Bed 

Volumes

PFOS, 

ppt

PFOA, 

ppt

PFBS, 

ppt

PFHxS, 

ppt

PFNA, 

ppt

GenX, 

ppt

PFHxA, 

ppt

PFHpA, 

ppt

Raw 

Water
20.8 23.5 6.1 9.3 5.9 28.7 64.9 42.5

TP 108 DW 27,400 ND ND ND ND ND ND ND ND

TP 108 DW 62,500 ND ND ND ND ND 10.9 7.8 ND

TP 108 DW 90,900 ND ND ND ND ND 23.5 37.0 6

TP 108 DW 133,400 ND ND ND ND ND 28.7 68.7 11.5

A Competitor 

Resin
27,400 ND ND ND ND ND ND ND ND

A Competitor 

Resin
62,500 ND ND ND ND ND 21.5 16.9 2.5

A Competitor 

Resin
90,900 ND 3.5 ND ND ND 20.3 37.6 15.7

A Competitor 

Resin
133,400 ND 12.5 ND ND ND 24.6 50.6 26.3

07.03.202425

Long lifetime of Lewatit® TP 108 DW even at high 

PFAS influent concentration



▪ PFOS, PFHxS and PFBS didn’t breakthrough

California OCWD Pilot Data (Phase 2) 19 Month Trial

▪ 30 BV/hour, run for about 19 months

▪ EBCT = 2min

ND: non-detect

Bed Volumes (BV) PFOA PFOS PFHxS PFBS PFHxA

Avg. Influent conc., ppt 20.1 24.5 10.3 14.9 4.5

0 ND ND ND ND ND

20,000 ND ND ND ND ND

40,000 ND ND ND ND ND

60,000 ND ND ND ND 2

100,000 4 ND ND ND 4.9

140,000 7.6 ND ND ND 4.7

180,000 10.5 ND ND ND 4.3

220,000 12.5 ND ND ND 4

260,000 14.9 ND ND ND 3

07.03.202426

Long lifetime of Lewatit® TP 108 DW even at high 

PFAS influent concentration



Lewatit® TP 108 DW offers the highest capacity for 

most PFAS species found in drinking water sources

PFHxA and PFHpA breakthrough curves 

generated USA

PFHxA breakthrough curves generated

USA

07.03.202427



Resin performance for PFAS application
Fast access to breakthrough curves by Klinkenberg simulation 

ConclusionsPFNA breakthrough curves

▪ Lewatit® TP 108 DW best resin to be used as single-use polisher: 

longest cycle time and lowest leakage

▪ Macroporous resins, shorter cycle times, and higher leakage 

values due to lower total capacity

▪ Technique established that yields fast access to breakthrough 

curves 2-3 weeks instead of 15 weeks for a traditional method 

-0.1

0.1

0.3

0.5

0.7

0.9

1.1

0 10,000 20,000 30,000 40,000 50,000 60,000 70,000 80,000

Lewatit® TP 108 DW 

Throughput (BV)

20 BV/h, 60 ppt PFNA in

Macro, trimethyl

Gel, trimethyl

Macro, TBA 

Gel, tributyl

07.03.202428



Case study at fire training site Australia
One of the most successful PFAS water treatment plants

▪ Training using aqueous fire-fighting foam (AFFF) 

containing per- and poly-fluoroalkyl substances (PFAS) 

▪ PFAS leached into groundwater

▪ Discharge criteria for long and short-chain PFAS

to comply with

▪ Processes: oxidation, pH adjustment, flocculation, solids 

separation, media filtration, ion exchange and adsorption

CharacteristicsContainerized PFAS treatment plant

29 07.03.2024



PFAS treatment in a fire-fighting facility
Efficient short-chain PFAS removal only with Lewatit® TP 108 DW!

PFAS treatment summary 

Lewatit® TP 108 DW reduced most PFAS compounds to non-detect!

▪ Influent: total PFAS up to 200 ppb

▪ Effluent targets

− PFOS and PFHxS combined

total less than 0.07 ppb

− PFOA less than 0.56 ppb 

− PFBA to non-detect level up

to 10,000BVs

▪ 20 m3/hour flow rate

▪ In operation for 12 months and 

treating nearly 14 million gallons

of water

▪ Deemed one of the most successful 

PFAS water treatment plants in 

Australia

Equalization

Tank

Pretreat GAC MP 62 WS TP 108 DW
QC, Discharge

or Reuse

30 07.03.2024



Operational Guidelines
Tips and trick on how to improve resin performance! 

▪ Total suspended solids in the feed < 0.5 ppm

▪ Pressure drop <150kpa to prevent mechanical stress on 

the resins

▪ Free chlorine < 0.05 ppm: effective pre-treatment is 

recommended to prevent irreversible chemical damage 

to 

the resins

▪ Presence of other oxidants e.g., ozone, permanganate 

and etc are not tolerable- same as above

▪ Organic as TOC < 1 ppm: effective pre-treatment is 

required to prevent fouling of the resins and prevent 

poor performance

▪ Oil & grease are not tolerable- same as above

▪ Heavy metals: <0.05 ppm

▪ Specific flow rate: 10-20 BV/hour

▪ Vessels: 8 ft, 12 ft diameter vessels are typical 

▪ Cross-sectional linear velocity: > 5 m/hour

▪ Bed depth: minimum 3 ft

▪ Backwash: not recommended except startup

▪ Pretreatments

− High TOC: GAC, Acrylic resin pre-filter

− High PFAS concentration: regenerable resins

as pre-filters

▪ Configuration

− Lead/lag

Design ConsiderationsRecommended Operational Conditions

31 07.03.2024



Micropollutant removal by municipal water treatment

▪ Removal of micropollutants planned till 2035
(all plants > 100.000 residents)

▪ Pharma- and chemical industry must share costs

▪ Micropollutant = each substance that is harmful to 
humans or environment

▪ Longer lifetime of the resin due to higher stability 
and less frequent regenerations

▪ First focus on pharmaceuticals and body care 
products

Lewatit® VP OC 1064 MDPH has high loading capacities and stripping efficiencies

32 07.03.2024



Selective micropollutant from waste water 
High loading and stripping efficiencies with Lewatit® VP OC 1064 MD PH!

Loading conditions (feed concentration ppb / loading 

capacity g/L)

Benzotriazol 1H 5.7 ppb / > 3.6 g/L

Benzotriazol 4H+5H 0.8 ppb / > 1 g/L

Metoprolol 0.5 ppb / > 0.6 g/L

Carbamazepin 0.3 ppb / > 0.5 g/L

Diclofenac 2.0 ppb / > 2.6 g/L

Irbesartan 0.6 ppb / > 0.8 g/L

Candesartan 0.9 ppb / > 1,1 g/L

pH 7

SV 60 BV/h

Temp RT

Regeneration conditions

2 BV acidified methanol 1.5%

SV 1.5 BV/h

0.0%

1.0%

2.0%

3.0%

4.0%

5.0%

0.00 200.00 400.00 600.00 800.00 1000.00 1200.00 1400.00 1600.00

re
si

d
u

al
 p

er
ce

n
ta

ge
 

bed volumes [BV]

4H+5H Benzotriazol Metoprolol Carbamazepin

Diclofenac Irbesartan Candesartan

Benefits

▪ More efficient than activated 
carbon (AC): higher loading 
capacities, less leakage, smaller 
filters, longer lifetime due to
high mechanical stability

→ Savings on CAPEX and OPEX 

▪ Efficient regeneration with 
methanol. Regenerant can be 
recovered by distillation. No 
significant material loss. AC 
loses appr. 10 % per 
regeneration.

▪ Onsite regeneration possible. 
AC requires transport to a 
central high temperature 
treatment plant

Lewatit® VP OC 1064 MDPH removes aromatic pollutants from effluent of municipal wastewater 

treatment plant in south Germany.

In courtesy of Prof. Dr Ruck who performed test work

Metoprolol

(Beta blocker)

33 07.03.2024



Mercury removal from wastewater streams

▪ Save mercury removal below the wastewater discharge limit of 

20 ppb (EPA) 

▪ Up to 80% higher mercury removal capacities compared to 

competitor resins. High recycling efficiency of precious metals

▪ Long resin lifetime provides savings on capital investment costs 

▪ Legal requirements regarding discharge limits are fulfilled in a 

cost-efficient manner 

▪ High mercury selectivity provides low leakage after operation and 

convenient disposal of the single-use resin 

▪ Leakage: below 1 ppb (inlet 40 ppb), below 20 ppb (inlet 400 

ppb)

▪ The resin does not have odour

Lewatit® MonoPlus TP 214 has lower mercury leakage and 80% longer cycle time than the competition!

Selectivity is the key! Lewatit® MonoPlus TP 214 outperforms competition

34 07.03.2024



LANXESS has the right products and technical 

expertise for every application

PFAS can be found in a wide range of concentrations 

and therefore, efficient purification solutions are required

Lewatit® offers unique resins for unsurpassed performance in even

the most challenging scenarios

Lewatit® ion exchange resins have proven reliability on commercial scale

Longer run length between resin exchange results in a significant reduction 

in operating cost

35 07.03.2024



Dr. Dirk Steinhilber

Technical Marketing Manager

LANXESS Germany

mobile: +49 (0)175 3037 456

e-mail: dirk.steinhilber@lanxess.com

linkedin.com/in/dirk-steinhilber-7905bb34/

For further questions or any other topics, please 

reach out to us

Dr. Kirtipal Barse

Drinking Water Segment Manager

LANXESS Corporation

mobile: +1 (609) 676-0346

e-mail: Kirtipal.barse@lanxess.com

linkedin.com/in/kirtipalbarse/ 

36 07.03.202436

Ryan Denys

Regional Sales Manager

LANXESS Corporation

mobile: +1 (734) 744-3788

e-mail: ryan.denys@lanxess.com

linkedin.com/in/ryan-denys-b5784a1a/ 

John McPeak

Sales Manager – Key Accounts PFAS 

mobile: +1 (609) 694-4598

e-mail: john.mcpeak.ext@lanxess.com

Zhendong Liu

Head Technical Services and Business Development, AMS

mobile: +1 (215) 907-4716

e-mail: zhendong.liu@lanxess.com

Wilson Nova Ruiz 

North America – Specialized Processing Manager

LANXESS Corporation

mobile: +1 (734) 744-3788

e-mail: wilson.nova@lanxess.com

mailto:Kirtipal.barse@lanxess.com@lanxess.com
mailto:ryan.denys@lanxess.com
mailto:wilson.nova@lanxess.com


Disclaimer

Health and Safety Information: Appropriate literature has been assembled which provides information concerning the health and safety precautions that must be observed 

when handling the LANXESS products mentioned in this publication. For materials mentioned which are not LANXESS products, appropriate industrial hygiene and other 

safety precautions recommended by their manufacturers should be followed. Before working with any of these products, you must read and become familiar with the available 